LDimplicily

- OWNER’S MANUAL
&
PARTS LIST

32" Rotary Snow Thrower

Mfr's. No. 419
(Requires Slow Speed Kit)

Litho In %A

ZA456TRAAID .

SIMPLICITY MANUFACTURING COMPANY, INC.
-1{; {:._} T

: G 3

e




GAUTION
When using your Sop Away, please pay exhd-ardinary aftantion to the safesy of “smell childmn'"f
Wavar eilaw small childrwn to stend in front of the rofor or in the path of show dizcharge. Sronra,
or 3olid pivces of icw, Hiped farwecd by the rater or flung aut of the dizchorge spout moy ond con
souny ypvere (piyry to onyenw standing or playiog in theie peth. Nevar ollow children to appeoeeh
rwvglvipg rofor.  Avaid a::]d’-uhl Injiry By keaplag wmall childran mmphl‘tfy away from the

lqulpmmi‘

KOTE: 1 fe the aparatorr obligation fo weoid any forsign moferiol o obedrectfony in the znow.
Buwar In mind that giecrs of pipe, rocks, limber, wirs, raga, #fc., may jom 1ha rerer ond domage 3
o the deive balte. Ea praparsd ta dizengoge fhe roter clutch quickly if het thould happen JF the
roter should jam on olien moteried, be sure fo thet off the sngine defore artempting to remave the

ohxtrection.

GFRRATION

Opecation of the mtor is conleelled by the position of the power
nke-off lever located on the el side of the traclor.  To engege
the power take-ofl ond slort the otor spinning, pull baek on Lhe
powere take-ofl lever vniil it coaches engaged position. Bear
mind st the rotor will be revolving se long a9 the power Lake-
off in wpguged amel the imctor ctpine i running,  Bxercise
calion at oll limeg andl never pttempl 1o remove so0ow or ice
from the rotor howsing o dischange spout onless the power Loke-
off in mlooased amd the taelor eopine is slopped.

The skid shwes mn cach side of the ratoe housing ate adjestable
either up oc down, 1o soit the suduee over which the anow blower
is Lo v aperaiel, For o zmonth surfaee, locsen the ools ol set
the showes s that the lower edpe of e totor heusing rides on
the =ucfice.  For use over an unesen o moogh sucloer, edjust
the showen for maximum il

Whoen wainge the snow throver, sel the disclaree @pout 3o thit
the gt wWill B threen with the wined and never ino the wind.
Thrawing saow inlo the wind will e o seoree of discomfart o
e opemior. Tooabier the direction of thschorge, colate e
apaut by menns af the spon adjustiog kandle. The dJistanes
thot e soew woy e thrown oy e sdiestel by Loesening the
I wimg mets onn fhe disgehaege spout oxtonsien ol mising or
Towwrinng 1l extenaion te give the desinad snple. Afler mdjust-
ing, pus=h the extoszien =owply ogainst e spout assembly o
prevent snow Teonl being Tlown haekwands aguins1 the owewr
el opemtoe. Slotted holes eoenth the wing nots will allow
thix Bo B ol BocBore Hghioning the 'mm.. LT BT huh[ Ilw y-
toqstom in thie dess ool =il Eesn

2

Rememuet

’ A A A A
FOR YOUR SAFETY

’ 1. ALWAYS STOP ENGIME BEFORE
LEAVING MACHINE

2. ALWAYS STOP ENGINE BEFORE
SERVICING OR ADJUSTING
’ WACHINE OF EQUIFMENT

3 ALWAYS KEEP HANDS, FEET
AND CLOTHING AWAY FROM
PONER-DRIVEN PARTS
A S SNy S ==

®hen opemling through excessively heavy drifta of spow, pull
back on the lift lever and mise the snow thrower while taking
the first pass lhrowgh the drift.  Then back off and lower Lha
znow threwer end go throngh again.  Afler the it path theough
the drifi has been npened, il may be convenient lo tse only a
poriion of the width of the show thrower on succeeding pasaes.
Waturally, efficient plowing metheds will vary from one enowlail
to another and from localion Lo location and the operaler muat
judge for himself which methods peeduce the best reaults,

When Lmnsperding the snow thrower from oo location Lo another,
discngage the power take-oll and pall the Lilt lever back to the
Iniched position epd corry snow thrower in raised posilion.

STORAGE

Afier completion of plowing operstion, ellow Lhe tmactor engine
to opente in 8 sheliered aren For abowl 5 minvles to dov isell
and prevent the formetion of jce.  When possible, slore the
anow thrower ip a cald ama so that elinging snow will ot mel
and oe-freese o ice.,

LVERICATION

The snow theower s eguipped with one grease Nitting then will
mguine an oechsional lubricanon with o geoerm) porpose anlo-
motive grease. This Ming is loeated on the bearing housing
thot suppeacts (he oot deive pulley, Betwoen the polley and the
chain =procked,

The beecings an the moter shalt are o sealod type am! do nal
require fcther lubrication An veeasionl application of Jigh
madur ] o the vndds of e ot slmfl will anl in prolonpging the
1o 1he heuring =eals,




DISOHARGE 3FQUT

Attach shoes #12 25 shown in Fig. I using the 3/8"-16 x
3/4" pavefage boltg, plain washer, lockwagher and nut.
Apply = coating of light ofl to the neck of the discharge
spout mountlng collar, and insiall the spoat, #3, Fig. 1, in
place on the rotor howsing as shown. The application of oil
is necessary to prevent rust and toallow the spout to rotate
froely.

Attach the apout conirol ted support bracket #1, Fig. 1, with
two 3787-16 x 17 lg. hex cepserows and 378" lockwashers and
37816 hex nuts, Refer to #2, Fig. 1.

SFOUT CONTROL ROD

Inserl the and of the spout eentrol md, #4. Fig. 1. through the
bearing and securs with & colter pin on bath sides of the bearing.
The upper end of the spoul conlrol rod is fastencd 1o 1the spout
contcel rod suppxl bracket, 1. Fig. 1, wsing o rod guide, #5.
Fig. 1, with liner aml one 3/16™-18 x 1% g, hex capsenow and
S16"-18 hex tock not,

Figuie ]

SPOUT DORD SYSTEM

With the spout [asing [orward, and the clamp on the
cord drive tube facing away [rom the spoot assemhbly, In-
a1all cord as shown on page 8. Flace the clamp cver the
stud and clamp the cord to tha spout using a 5/18"-18
hex nut and 5/15'" lockwasher. Alterapariod of operation
recheck Lhe tension of the cond system and rapeositon the
half-hitches if required to maintain proper Lension in the
cord system.

SFOUT EXTENSION

Fasten the spout vxlension #6, Fig. !, to Lhe spoul assembly
using Lwe 5F16-15 x %' Ig. cominge balts, 348" special hex—
agron lockwashers, 348" ploin washens and wing nuts.  Adjust

© 1o suil.

HEAT DEFLECTOA

Insiall heat defleclor over muller wilth cleump 42 shown
oh page B.




DRIFT QUTTERS

Attach Lha two drill cutters#7, Fig. 1, to the outaida of
the rotor houwsing. Assemble the right and Ieft hand drift
cutters leosely to the rotor housing as shgown in Fig. 1,
uging two 3/8'"-16 x 374" 1 hox capscrews and 3/8" lock-
washerz, and 3/8"-16 hex nute. Wote that the cutters are
attached to the smutaide of the motox howrsing, and that the
heads of the capscrews are entheinsidaof the rotor hows-
ing also. Loosaly attach the cutter drackets £8, Fig. 1, to
the: upper front edge of the rotor housing with two 5,/16%-18
x 3747 1. hex capacraws, 5/16* lockwoshers, and §/16"' 18
hex nuts. Now sttachthe breckets tothe drift collars, using
a 5/16"'=18 x 3/4" 1g hex capscrew, and 57157 loclowasher
and 5/16"-18 kex nut. Tighten secorelyall Lhe capacrews
and mits usod in atlaching the drift cutters.

HITCGH

Asmemble the pulley #3 Fig. 4, to hitch essembly as
shown on Fage 10. Place the hiteh #1, Fig. 4, undor the
front end of the tractor with armes #4, Fig. 4, facing for-
ward. Loop the slack end of the V-boll 2, Fig. 4, arownd
the pulley #3, Fig. 4, of the hitch and mount the hitch to the
utder-gide of the tractor as shown Ih Fip. 5. The hiteh is
sttspended boneath the tractor at points #1 & #2 shown in
Fig, 5§ {on both sides of tractor}uaing ping and spring clipa.
Mtachk at point #1, Flg. 5, firstand than at point #2, Fig. 5.
I required for hols alignmant, locscn the bolts £3, Fig. 5,
and repositlon the arme #4, Fig. 5, to auit.

Full the bell v being lt slack forward on the left side of the
tractor a8 shown at #5, Fig. 5.

Figure 3

ROTOAR DRIYE BELT

Plaee the retor drive bedt K1, Big, 3, in position on the lower
prove of e eapioe pulivy #2, Fie A, us shown, { Fig. 3 s
an aklustenreon of the wectne umdersdde 1.0 Xote the position of

the Lele inorelation fo Ui Teli-puide Ongens #3, Fig. 3. Aler
passing arcuml the cngine polley and Tetweon dhe beli-mide
fiteeims, pise the bel o switalde twist™ thal il neny fit peogeriy

ta the preowe of the power loke-off pollevs Ha, Fig. 3.

Thit balt In [neschongoble =itk the 33 ALA. If aparorss uaau the 327" RLM
this balr npwd et ke rnmovad.

Figure 5

Plece rotor housing in position af front end of hiteh and
connecl Eo the hitch with o pin B9, Fig. 1. ond spring clip on
hoth sides of the hitek.  Insiell the slack end of drive belt in

place around the rotor drive pulley. Adjusl pulley #3
Flp. 4, for proper bell tension. |

LIFT ROD

Connect one end of the T30 rod #10, Fig. 1, La the Ll bmockel
an 1be ralor housing, wsing a spring clip.  The other end of the
Til reul b2 connected 1o the iR lever #11 Fig. 1, oo the tmetar,
] i5 socnred with @ spring clip.



SPOUT GROUP

Ref. Part P

Lot Mo Description

A 106333 Spoitt Asscinbly

B TOIR0G Carrisge Bolt, 5/18"'-13 x 374"
C 1064249 Spout Extenslon

o 719001 Washer, Plain 3/8"

E 721601 Washer, Lock 378

F 106229 Wing Hut

G 121042 Flate

H 720001 Washer, Lock 5/16"

g | 717002 Nut, Hex Full 5/16"-1%

E 106490 Spaut Cord |

L 108491 Bearing

M} TOS015 - | Capscrew, Hex, 1/4'-20 x 5/R"
N 720003 Washer, Lock 1/4%

P | 717005 Kut, Hex, Foll 1/4"-20

Q 1OEB0A Tulwr Azzermbly, Spout Control
H | 154247 Clamp

5 T14016 Self-Tapping HScepew, 1/4'-20 x 3/A™
T T22016 Colter Tin, 178 2 3749

o 1520450 Guile, Hovl

v 121175 Liner, Guile

W 705018 Capserew, Hex, 5/167-1= x 1/3"
X | 717511 %uil, Hex, Full. Lock, 3/16-1

Y LOGHaY Rod Guide Support

FA T0a0 0 Hex, Capscrow $76-16x 171E.
BA § T2a002 Lurk Washer, $487

BD | 717003 Hex Nu, Full, 3/80-16

BC | 104606 Handle Ansemily

B | Te2uli Cotlleer in 3582 % 171,

BE | lQnlz Dozl

BF | 1osal6 Cinver Hamllc

B JLIK]+R ] [l -




dNOY9 YOIOU

oy U ENg P Jequny NOg A MR




ROTOR GROUP

Ref. Fart
Letlter No. Description

A 10E4E2 Body Assembly

B 106488 Body Serapey

G 106137 Scraper Clamp

D 715075 Hex Capscrew, 5/16"-18 x 7/3* 1g.
E 717511 Hex Lock Nut, Full, 5/156"-13

F Fls01e Hex Capscraw, 3/4"-20 x 5/8% g,
¢ 70003 Lock Washer, 1/4°

H F17005 Hax Mut, Pull, [/4"-20

I 105610 Shoa Agsembly, Left Hand

E 106512 Shoe Aszembly, Rlght Hand

L FO3004 Carriage Bolt, 3/8"=16 x 3/4" lg.
M 719001 Plain Washer, 3/8"

N reddoe Lock Washar, 3/8"

P 717003 Hex Nut, Full, 3/8"-16

] 106511 Rotor Assembly

R 106532 Eall Paaring

8 705017 Hex Capscrew, 5/16"-18 x 3/4" 13,
T F20001 Lack Washer, 5/16"

U 717001 Hex Nut, Full, 5/16"~18

¥ 106475 Rotor Sprocket

w 713503 Sat Scraw, Socket Hd., Cup Pt,, 5/16"~18 x 5/16" 1g.
X 151040 Hi Fro Key

Y 106476 Clamp Support Assembly

z TOS05 Hex Capscraw, 3/8"=-16 x 17" lg.
- 1.1 70002 Lock Washar, 3/8"

BB 717003 Hex Nut, Tull, 3/8 =16

BG 136479 Clamp Support Assembly

BD FOSO05 Hex Capscrew, 3/B'-16x 1" 1g,
BE 1064E1 Shud

BF TLEOZS Whizlock Nut 3/8-18

BG 719002 Plalp Washer, 5715

BH 720001 Lock Washer, 57160

B 717510 Hex Lock Nut, Full, 3/8"-16
“BK Fo5018 Hex Capscraw, 5/16"=18 x 1-1/2" lg.
BL - Faloo1 Lock Washer, 5716

BEM 71700 L Hex Nuot, Full, 5/156%-18

BN 166482 Bearing Houslng

BO 154258 Needle Beardng

BR 727002 Grease Fitlng, #1641 Alamlte

RS BOEIQLZ Washer

BT 106483 Shalt fzzambly

BU 106485 Pulley

BY FZ5003 Woodrnuff Key

BW 106485 Chain, w/Conn, Link

BX 106457 Chaln Guard

BY 717001 Hex Nut, Full, 5/16°-18

BZ TIH035 Whizlock Nut 3/3-16

R 106417 Drift Cutter, Right Hand

B 1064158 Dridt Sutter, Left Hand

oG 705004 Hex Gapscrew, 3/8'-16 x 3/4" 1g,
cD 720002 Lock Washer, 3/8"

CE 717003 Hex Nut, Full, 3/8"-1§

CF 106508 Erackeat

cG 705017 Hex Capscrew, 5/167-18 x 3/4v 1g,




HITCH GROUP

REPLACE 156175 FUET. TAMK CAP WITH TLIS CAP WIIEN USING S0
SNOW BLOWER.

Qurder by Part Wumber & Dexcrighes

IDLER PULLEY

Ref. Part

Latter No. Description
A 106500 Push Arm Assembiy
B 106504 Support Ark Aasambly .
c 705018 Hex Capscrew, 3/8"~16 x 1-174" 1g,
LB 720002 Lock Washer, 3/8"
E 717003 Heax ¥ut, Full, 3/8"=18
F 156106 Fin
& LOGTES Spring Clip
H 181095 Pulley .
i 705010 licx Capserew, 3/B"-16 x 1-3/4" 1g.
K 7149001 Plain Washer, 3/B"
L 154177 Spacer
") 717003 Hex Nut, Full, 2/B"-16
H 1a6Y23 "V Belt
P 70T Froot Lift Red
0 1047TAA Sering Glip
b 1406714 Defleclayr
5 106715 Clamp
T 151304 Adj. Yoke
L TLT008 Hex Mut, Full, L/2-20
v 151303 Yoke Pin
W 106798 Cap {(Wintery Fuel Tank




WARRANTY

The company warrants Blinplieity Products to be free from defects fn material and workmnanshlp exsept
the company makes np warranty express or implisd with respect to Hres, ongines and engine accesso—
riesg wiich generally ave warranted by their respective manufaeturers. Any part covered by this war-
ranty which {8 proven defective within one year, under normal use, from dats of purchase, will be ro—
placed free of charge, £,0,b, Port Washington, Wisconsin, provided such part i vetuyned to factory
transportalion charges prepaid and is found to by delective upon examinstisn at the factory. The com—
pany Iz not obllgatad under this warranty to beay cost of laber or delivery chorges In ruplacement of
defective parts. This warranty does nob apply to any Simplicity Preducts altered cutside of Simplicity's
factory. Such replucement of defective parts shall be the exclusive ramedy and in no event shall Sim—
plicity be 1iabla for consequential damages. EXCEPT AS SEECIFICALLY PROVIDED I'EREIM, THERE
ARE NG WARRANTIES WHICH EXTEND BEYOND ‘THE DESCRIPTION ON AXY SIMPLICITY FRODUCT,

Bhould warranty service be necessary, the Information below should be presented to the aothor-
ized SIMPLICITY Dealar.

Customer’s Name

Address

Mfz. No. SerizlMNo.

Date Purchased

Purchased From

Addresa

Engine Model No. " Zerial No. Type MNo.

To ohtain replacement parts from deales, advise quantity, part number and description.

Ay & Sy =
FOR YOUR SAFETY

L. ALWAYS STOF ENGINE BEFORE
LEAVING WACHINE

7 ALWAYE 5TOP ENGINE BEFORE ’
SERVICING QR ADSUSTING
’ MACHIME QR EQULPMENT
1 ALwAYS KEEF HAMDS. FEET
AND CLOTHING MWAY FROM
PCMER-ORIVEN FARTE
A S .S B =




1.

2.

4,

| -

14.

11.

T— ———— A

SAFE SNOW REMOVAL IS NO ACCIDENT

[mproper wae of snow remaval equipment 4n the part of the operator can result in lnjury.
To roduce this posaibllity, glve complete and endivided attentlon toithe lob b hand.

Protect Youraell and Others By Following Theae Safety Tips

‘Distngnge power and Blop motor before cleaning discharge, Temoving obstacles,

making adjusiments, or when leaving operating positlon.

Mever direct diecharge al bystanders nor sllow anyone in front of maching —— debris
may ba hidden in the snow.

Keep children and pets 3 sale distance away.

Do ot allow children to operale machine nor allow adulls ko operate it without propar
insiructigna.

Adjust height to ¢lear gravel or cruehed rock surface.

Exercize caullon o avoid slipping or falling, especially when oporating in reverse.
Know the controla and how to 5top quickly — read the owner's manuzl.

Handle gasoline with care — it 16 highly flammable.

a. Use approved gasoline contalner.

b. Newver add gasoline to 3 running malor -- {51} tank oul of doors and wipo up spilled
gasoling.

o, H.ép]su:e gasaline cap securely.
d. Open doors if mator e run In garage -- exhaust gases are dangerous

Disongege all clutches and shift nta neulra) before sterting motor. Keep hands, feet
and clething away [rom power driven parta.

lr#e & grounded three wire extenslon cord for al) ptug-in electric units.

HKeep machine in good operating cond{tion and keep safety devices in place.










